Your complimentary
use period has ended.

- 5 .
T -Complete

Click Here to up

OWNER'S MANUAL

55
12 H.P. LAWN TRACTOR /
MODEL NUMBER LT120BF AND LT120BE

- -
IR .

. e

LAWN AND GARDEN
OUTDOOR POWER EQUIPMENT

——
ROPER OUTEOEOER POWER E@QUIBPMENT

DIVISION OF ROPER CORPORATION
P.O. BOX 1687

ORANGEBURG, SOUTH CAROLINA 29116

U.S.A.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

£ o

Ciick Here to up
Unlimited Pages

ete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

TO REPLACE MOWER BELT
1. Slide Belt under Extension Spring (Fig. 42).
2. Place Belt of rear side of both Mandrels.

3. Spring Idler Belt Guide up and place Belt around rear side of
Laler ulley. Make certain Belt Guide is located per Figure

4. Roll Belt over Engine Pulley. Make sure Belt is inside Belt
Guides (Fig. 30).

TO REMOVE MOWER

1. Remove mower Belt per instructions under *‘To Remove
Mower Belt'’, through step 3.

2. Remove Retainer Spring from Clutch Rod; puli Clutch Rod
out of Clutch Bracket.

3. Pull Retainer Springs out of Rear Suspension Trunnions.
Remove Rear Suspension Trunnions from Lift Brackets {Fig.
44).

4 . Pull Retainer Spring out of Rear Hinge Pin. Remove Rear
Hinge Pin.

5. Pull Retainer Spring out of Front Hinge Pin. Remove Front
Hinge Pin.

6. Use Lift Lever to raise Suspension Arms. Slide mower out
from under tractor.

NOTE: IF AN ATTACHMENT OTHER THAN THE MOWER
DECK IS TO BE MOUNTED ON THE TRACTOR, THE L. H.
AND R.H. SUSPENSION ARMS (FIG. 44) SHOULD BE
REMOVED FROM TRACTOR.

STORAGE

When mower is to be stored for a period of time, clean it
thoroughly, remove all dirt, grease, leaves, etc. Give blades
and underside of housing a good coat of grease or rust preven-
tative. Store in a clean dry area.

Keep tractor finish and seat free of gasoline. oil. insect
chemicals. or battery acid. Protect painted surfaces
with automotive type wax.

WASHER
GUIDE-BELT

IDLER ARM
FIGURE 43
H.
SUSPENSION
ReTainer ARM RETAINER
SPRINGS \ SPRINGS

// \
/ cLuUTCH ROD
/I 3

REAR |
SUSPENSION /
TRUNNIONS

BRACKET

FIGURE 44

‘RoperA Corporation reserves the right to make any changes
in design or improvements without imposing any-obligation to
install the same upon its items heretofore manufactured.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- use period has ended.
Thank you for using

t CO m p I ete PDF Complete.

Click Here to upgrac
Unlimited Pages
ROUPER TAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE
SCHEMATIC DIAGRAM 12V ‘
RED BLACK -
— [1] 1>
|" T T T
RED Lo | RED |
RED INTERLOCK SWITCHES : | |
WIRE | / TILLER CLUTCH/BRAKE ATT'MENT CLUTCH |
L ATTACH
BOP ] L NREC TR (PEDAL UP) (CLUTCH OFF) I I : /
TE ITESZ
I i T SoLENOID
= R
s PN BLACK
“
< SWITCH
Mo (NOT OCCUPIED)
IGNITION
FUSE RED SWITCH
o/ \_o0——Fo8B
30 AMP
IGNITION
IGNITION SWITCH GQ UNIT
jo—o0 o—9¢
POSITION | CIRCUIT [ BLACK SRARK PLUG
A
OFF M-G
CHARGING
ON B-L coiL
START B-S
3 AMPS,DC 20 VOLTS, AC (MIN.)
AT 3600 RPM, BATTERY IN LINE
ORANGE o BROWN  BROWN
O
LIGHT = X
SWITCH % g
o« -l
o (2]
i

WIRING INSULATED CLIPS

CHASSIS
GROUND

If Insulated Clips and Cable Ties were removed for servicing of unit, they should be replaced to properly secure your wiring.

22



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

% Comp

Unlimited Pages

PO

ete

CI)'ck Here to upgr:

ELECTRICAL

KEY

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE

NOTE: All component dimensions given
in U.S. inches - 1 inch =25.4 mm

PART DESCRIPTION
NO.

73490400 Wing Nut 1/4 - 20

19091016 Washer 9/32 x 5/8 x 16 Ga.
102476X Guard - Terminal

72240460 Battery Bolt (Bolt - Caniage, Rd.

Hd. Sq. Neck 1/4 - 20 x 7 - 1/2)

120781X Battery

76034 Battery Tray

120130X Hamess - Ignition

110859X Harness - Light Socket

76624 Bulb - Light

76044 Tube - Battery Tray

7192J Cable Tie

109553X Switch - Interlock

4206J Cable - Battery (Battery to Solenoid)
4406R Ignition Switch

109788X Nut - Ignition

109434X Key, Molded

109081X Solenoid

110712X Switch - Light

73680400 Nut- Hex 1/4 - 20

4171R Clip Wire

47994 Cable - Battery (Solenoid to Starter)
7194 Terminal Cover (For Solenoid)
42074 Cable - Battery (Battery to Ground)
74641008 Screw 10 - 32 x 1/2 Pan Hd UNF

10X 32X 1/2

106299X Strap - Ground

109596X Clamp - Hose

10090400 Lockwasher 1/4
73350400 Nut - Hex Jam 1/4 - 20
74780408 Boit- Hex 1/4 - 20 x 1/2 Gr.5

23

KEY PART
NO. NO.
36 73510400
37 74760412
39 73220400
40 11050400
43 10040400
45 108824X
46 9433R
47 6009J
48 10101000
49 73911000
50 19070818
51 102501X
52 235R
53 11030400
54 104445X
56 71021008
57 73951000
58 109787X
59 121064X
60 120353X
o 101539X
= 101572X
g~ 120663X
=1 120645X
== 120644X
== 120775X

DESCRIPTION

Nut - Keps, Hex 1/4 - 20

Bolt - Hex 1/4 - 20 x 3/4

Nut - Hex 1/4 - 20

Washer - Lock 1/4 INT Tooth

Lockwasher 1/4

Fuse - 30 Amp.

Ammeter

Bracket - Ammeter

Lockwasher No.10

Nut No.10

Washer 7/32 x 1/2 x 18 Ga.

Loop - Wire

Clip - Insulated

Lockwasher - Int/Ext. 1/4

Switch - Interlock

Hex Washer Head Screw 10 - 32 x 1/2 UNF
Nut-Keps #10-32 UNF

Bezel - Ignition

Swilch - Seat

Caps, Battery

Sheet, 15° Slope Instructions, English

. 15° Slope Instructions, French
(LT120BF only)

Sheet, 15° Slope Instructions, German
(LT120BE only)

Manual, Owners - English

Maln)ual, Owners, - French (LT120BF

on

Ma¥1uat. Owners - German (LT120BE
only)



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- use period has ended.
Thank you for using

CO m p I ete PDF Complete.

Click Here to up

Unlimited Pages a

REPAIR PARTS
ENCLOSURES ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE

NOTE: All component di i
in U.S. inches —p1 inch :érg'e“nf:‘omns given

24



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PO

% Complete

Click Here to upg

Unlimited Pages

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ENCLOSURES

SRR BD RIS ON VOGNS A wna Si

17

PART
NO

10040400
109615X
108442388
120788X
120381X
108679X
104783X
120789X
109821X
106965X
104786X
105037X
104643X
106784X
104618X
108370X388
104613X
106395X
104632X
104801X
104634X388
105419X388
104633X
104644X
109641X
109613X388
106976X
105464X388
120647X
102481X
104808X
109665X
105465X388
73680500
108263X018
108263X013
19091216
106301X

1554/
106202X

104810X
110839X
121068X
109640X388
120688X388
120784X
101892X
8022J
121067X
73220400
74760612

17211010

;101

g“ @ 52
@

@

51
@ s2

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE

NOTE: All component dimensions given
in U.S. inches - 1 inch =25.4 mm

DESCRIPTION

Washer, Lock 1/4

Decal - Side Panel

Panel - Side, L.H

Decal, Dash (LT120BE only)
Decal, Dash (LT1208F only)
Dashboard

Dash Assembly - Lower

Decal, instruction (LT120BE only)
Decal, Instruction (LT120BF only)
Plate - Support, Battery

Support Assembly - Dash

Foam - Strip

Decal - Hood. L.H.

Strap Assembly - Hinge. Rear

Strap Assembly - Hinge. Front

Hood

Bezel Assembly

Lens

Support - Grill. L.H.

Grill Assembly

Strap - Grill (LT120BE only)
Strap Grill (LT 120BF only)
Support - Grill, RH

Decal - Hood. R.H.

Grommet

Panel - Side. R.H

Panel - Dash, R.H.

Footrest - R.H.

Chassis

Drawbar

Decal - Frame

Panel - Dash, L.H.

Footrest - L.H.

Locknut - Gripco 5/16 - 18
Saddle (LT1208E only)
Saddle (LT120BF only)
Washer 9/32 x 3/4 x 16 Ga.
Guide - Belt. Lower. Engine.
Pulley. L.H.

- Bushing - Steering

Reflector - Taillight

Decal, TUV (LT120BE only)
NOT SERVICED

Plate, Homoligation (LT120BF only)
NOT SERVICED

Decal - Fender. Roper

Seat

L.H. Seat Spring

Fender (LT120BE only)

Fender (LT 120BF only)

Decal - Clutch/Brake (LT120BE only)
Decal - Clutch/Brake (LT120BF only)
Plug - Dash

R.H. Seat Spring

Nut - Hex 1.4 - 20 .

Bolt - Hex 3/8 - 16 x 3:4

Washer 13/32 x 13/16 x 12 Ga.

Nut - Crownlock 3/8 - 16

Bolt - Hex 3/8 - 16 x 1

Screw - Hex Washer Hd. Tapping 10 - 16 x 5/8

cc
52
gsa EBG E 90 g '
.106 @ 87 106
@52
@97
@ 92

25

KEY  PART
NO.  NO.
56 104755X
57 17490612
59 17490512
60 7605J
62 73680400
63 74760620
64 73510600
65 17490608
66 121069%
67 17490612
72 17431008
73 74780512
74 73510500
75 105509X
76 74180512
77 5479
78 17490«
79 120782
79 109823X
80 106300X
81 105505X
83 19132012
84 72140606
85 109864X
86 74191008
87 10071000
88 2029J
89 109808X
90 74981020
91 7206J
92 73721000
93 105511X
94 105513X
95 105529X
97 19070818
98 102199X
99 - 2751R
101 19131614
102 121094X
103 19151616
104 120068X
105 19171912
106 120684X
107 11050600
108 120609X
109 19131210
110 120529X
111 98000159
DD
53
83

@ s2

DESCRIPTION

"J" Fastener

Screw - Hex Washer Hd. Thd. Roliing
3/8-16x3/4 Type TT

Screw - Hex Washer Hd. Thd. Rolling
5/16 - 18 x 3/4 Type TT

Bolt - Shoulder 174 - 20

Nut - Crownlock 1/4 - 20
Bolt - Hex 3/8- 16 x 1 - 1/4

Nut - Keps 3/8 - 16

Screw - Hex Washer Hd. Thd. Forming
3/8-16x 12 Type TT

Pan - Seat -

Screw - Hex Washer Hd. Thd. Rolling
3/8- 16 x 3/4 Type TT

Screw - Hex Head Self Tapping No
10- 16 x 1/2 Type B

Bolt - Hex 5/16 - 18 x 3/4 Gr.5
Nut - Keps 5/16 - 18

Bracket Assembly - Fender
Screw - Mach. Cross Thd. 5/16 -
Plug - Dash

Screw - Hex Washer Hd. 1/4 - 20 x 3/4
Decal, Caution (LT120BE only)
Decal, Caution (LT120BF only)
Guide - Bett. Lower. Engine. Pulley, R H.

18x3

Cover - Access

Washer 13/32x 1 - 114 x 12 Ga.
Bolt - Carriage 3/8 - 16 x 3/4
Pad - Footrest

Screw - Cross Recess Pan Hd. Machine
10-24x 172

Washer - Lock No. 10
Nut - Weld

Latch - Hood

Screw - Machine Cross Recess
10-24x1-1/4

Spacer - Split 10 x 3/4

Nut - Keps 10 - 24

Strap Assembly - Fender
Bracket - Pivot. Seat

Bolt - Shoulder 5/16 - 18
Washer 7/32 x 1/2 x 18 Ga

Decal - V-Belt Drive

Schematic. Tractor

Clip - Fuel Line

Washer 13/32 x 1 x 14 Ga.
Shoulder Bolt 5/16 - 18 UNC
Washer 15/32 x 1 x'16 Ga.
Knob 1/2

Washer 17/32 x 1 - 3/16 x 12Ga.
Washer - Neoprene

Washer - Lock Ext. Tooth 3/8
Washer - Shim

Washer 13/32 x 3/4 x 10 Ga.
Washer - Nylon

Pop Rivet (LT120BF only)

EE FF GG
102 %57
10

@ 3 &= 07

@ 105



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

% Complete

Click Here to upgr:

Unlimited Pages al

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE

POWER & MECHANICAL CONTROLS GROUP

REPAIR PARTS

- 116

OPTIONAL EQUIPMENT

Spark Arrester Kit



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

* C(!)r!]u!:lete

e

D
S
=
e
)
I
X
1
o

WW $°6g= Your | - sayout 'g'n ul
USAIB suoisustUlp JusuOdWod Iy (3 ON

W Joysally yeds £22VEL9
®D 91 X QL/EL X ZE/EL 43ysem ILELELEL
WNOW-0s| -Jaoeds Xereaol
uoJ4 ‘anbio) suibul - deng X169021
feay ‘snbuo] suibul - deng X$89021
8/€ Jaysemyoo 0090v001

b/L- 1 X9l - g/g Bulljoy
‘PUL PH J9USBM XB8H - MaJIag 02906%/1
Bnig adty 00€062¢E !}
8/G X 91/G mMalog ded 'pH xep 01502012
“IIN 8/€ MOq|F 10811S LSY 0ogoleel
"wisy Junoy-ost XevL02L

[eleds - InN X208011

9l - 8/€ Wep xeH - InN 0090S€€L

‘B 9L X B/S X 2E/6 Jaysepm XLSYOLL
€D QL X 8/L X ZE/LL Jaysepm 9lplLLi6L
J90eds - peq riEv9

. ‘Bury-3 220000T 1
BO 9L X p/) - | X 2€/52 J8YSEM 91025261

2/ X 2e/E uld 18000 80€0209¢

.q«o 186ung €L91L
Yed ‘exeig - poy X¥y8s0L
/L X02 - p/L

Buing pee.y) pea seysepm XeMeios  gop0z//1
V]

1 diiy LEQOOOZ}
"D 94 X p/E X ZE/GL JBYSE 91215161

uideq ‘doig - uoiuuniy X018011
8/EX 91 - g/E
sse|peay pabiog 184203 xey - MBIOg 188 909081i¢€2
L X971 Aoy ynipoop HoEes
‘B 2L X | X 8/ Joysepm 21912164
YaInd ‘ejpuey - Buiysng X95080+
UL - | X9l - yE XBH - Yog v2909.¥L
(657ON Aey auj) Aquessy yueioyeg XS0.501
/€ X 871 48YOY - uig 2170209/
YoIn|g - yu XO01/S0}

yainiy .E:EM - bunudg X60/S01
M- buy  6£000021

PeuspieH - jeysep XCi80L1L

1 - LX9L - g/Ex8Y - yog $2909.¥,
yeg - Jsuteley X66¥901

Bulieeg X90£501

W1 isnlpy - poy X62L011
Y- qun X62001 |

91 - §/€ Inux20] 009089€/
Jaip| - Aejing X86290 1

849 81 - 91/S Inuxpo] 005089€¢

SO P/E X 8L - 91/S XeH - ljog 21508L¥L
‘ON

NOI1d140S30a 1Hvd

gt1

181N - Jolo8ljeg

'yl Weod - duig

W1 'isnlpy - ejpuey

%ue] - edeig

(y/ yoee g pue gy 'Sy 'S,ON

Aoy "oul) UM pueH ‘Alqwessy JeAe]
bundg

pueH ‘iene - 1ebunid

8|pueH - dug)

Buudg isulelay

9l - §/€ X8H U4 INN

y - Alquessy yeys

Y ‘uolsuni|

Koy ynipoom

exeig - Wiy

L Xgl/g ud jjoy

1004 ‘leped - jeyg

|qeisnipy "y - yu

L1 edhy p/e-2 X 9} - /¢

Buljoy pee.y) "pH Jeysepm XxeH - meJos
2/4 X B# XOH - MaIOG

BO CL X QL/EL X CE/E) J8YSEAp
[BOILBA - Bjjey

$/€ X 91 - 8/€ Buljjoy "pyL 18YSEM XBH - MBI
BO QL X p/L - L X ZE/6T ausem
3|pueH - dug

1UBWYIRIIY YOINYY) - 3jpue

'H' 'sisseyd 1ag - Jauielay

13437 - Ajquiassy poy

uotsuaix 3 - bunidg

Y/E€ X 91 - 8/€ 93N 'bS PH "PY - 1108
L1dN 8/€ moq13 ,06

T/L-€ % LdN 81 - 8/€ 3lddIN adig "pig
L1dN 8/€ Moq|3 18315 ;06

1sNeyx3 - 1a%seq

4NN

®O 9L X 8/G X ZE/EL saysem
L0-EEL0'ON 8dA) ‘uonens g sbbug euibug
aui jangy

dwe) ssoy

12Ny - yuey

19n 4 "jue | - 11oddng

de] (any

(€ "ON A3y "ouy) 31101y - |011U0D
1¢41u0] 3llouy ) - qouy

YN = AlQuudssyy 1ax0eig

13A0)) |epay

NOI1d142S3Q

192E101
XSi6¥01
APELOOL
X66.701

X.6Sv0L
H9/8¢
X€cLS0)

0090¢2eL
XvL10TL
X¥02901
W8eee
X816901
HS/S1
X/€0604
XSS8501

YH906vL1
8080S¥/ L
ZLELELBL
XEZ9601
21906v 21
91026261
reLgy
XE€86901
X{LLY0L
X865401
XLzLzot
9090¥12£
00£00Z€ |
82€08ZE!
00€0YZEL
662
Xe/2101
9101£161
LoL182
YEESL
46669
rsi9g
X008v01
rv0sg
XEv90Z1
65119
XbZL501
yEses
‘ON
1yvd

o
&
27

—NMOITOO~DOD

>
wo
-4

dNOYO STOHLNOD TVIINVHIIW B HIMOJ

3902117 ANV 4802117 HIGWNN T3QON--HOLOVHL NMVYT H3dOYH

SiHVd Hivd3y



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

use period has ended.

Thank you for using

t CO m p I ete PDF Complete.

Click Here to upgrade

Unlimited Pages and
REPAIR PARTS
DRIVE GROUP

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

E_Complete

Click Here to upgra 0

Unlimited Pages and

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE

DRIVE GROUP

KEY  PART DESCRIPTION
NO. NO.
1 109070X Keeper - Belt
2 108236X Bracket - Switch
3 17021008 Screw - Tap. Hex Hd, 10- 24 x 1/2
4 105730X Keeper - Belt, Engine
5 120302X V-Belt, Drive
6 19131312 Washer 13/32 x 13/16 x 12 Ga,
7 105864 X Bracket - Suspension
8 106444X Bracket - Bellcrank
9 108451X Rod Assembly - Clutch Primary
1 73680600 Nut - Crownlock 3/8 - 16
12 109728X Bellcrank Assembly
13 74760612 Bolt - Hex 3/8- 16 x 3/4
14 72140606 Bolt - Rd, Hd. Sq. Neck 3/8 - 16 x 3/4
15 19171516  Washer 17/32 x 15/16 x 16 Ga.
16 105863X Arm Assembly - Suspension - L.H.
17 9135R Retainer - Spring
18 4859 Idler = Flat
19 73220800 Nut- Hex 1/2-13
20 106308X Trunnion « Lift Lower
22 105862X Arm Assembly - Suspensi. . R.H.
23 105848X Bolt - Shoulder 3/8 - 16
24 105731X Pulley < Engine
25 74770728 Bolt- Hex 7/16 - 20 x 1 -3/4
26 10040700 Washer - Lock 7/16
27 74760644 Bolt- Hex 3/8-16 x 2- 3/4
28 4470J Spacer
29 106190X Clamp
30 109370X Strap - Locator
31 109368X Keeper, Belt, L.H.
32 109369X Keeper, Belt, R.H.
33 4921H Spring - Retainer
34 74760512 Bolt, Hex 5/16 - 18 x 3/4
35 73680500 Nut, Lock 5/16- 18
36 74760616 Bolt-Hex 3/8-16 x 1
37 76020412 Pin « Cotter 1/8 x 3/4
38 19131410  Washer 13/32 x 7/8 x 10 Ga.
39 5320R Clip - Insulated
40 110739X Washer - Spring
41 73980600 Nut - Flangelock 3/8
42 6404J Spacer 1/2 X 9/16
NOTE: All component dimensions given
in U.8. inches - 1 inch =25.4 mm
A B (of D F G H
SN g?f ¢
U 36 23 34 13 14
6 ©w OF O @n
1
= @41

29



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- use period has ended.
Thank you for using

t CO m p I ete PDF Complete.

Click Here to upgrad

Unlimited Pages

REPAIR PARTS
ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE
STEERING, FRONT AXLE AND WHEELS

30



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.

Thank you for using
t CO m p e e PDF Complete.

Click Here to upgraa N o

Unlimited Pages an

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE

STEERING, FRONT AXLE AND WHEELS -NOTE; Al component d;mensncns given
in U.S. inches - 1 inch =25.4 m

KEY PART DESCRIPTION
NO. NO.

1 100710L Insert - Steering Wheel

2 73940800 Nut. Hex Jam Toplock 1/2 - 20

3 100712K Washer 17/32x 2 - 1/4 x .160

4 100713N Steering Wheel 13"

4A 100711L Adapter - Wheel, Steering

5 109816X Nyliner - Snap-In

6 12000029 Klipring

7 19252016 Washer 25/32 x 1 - 1/4 x 16 Ga.

8 9040H Bearings - Wheel, Front

9 106222X Tire - 15 6.00 - 6 (Tubeless)

9A 59904 Tube - Tire (not furnished with Tractor)

10 106732X Rim Assembly - 6” Front (Inc. 2 each Key No.8)

11 65139 Stem - Valve

12 59192 Cap - Valve

13 108075X Axie Assembly - Front

14 74761060 Bolt- Hex 5/8-11x3-3/4

15 105654X Spindle Assembly - R.H.

16 76020412 Pin - Cotter 1/8 x 3/4

18 105715X Tie Rod

19 6855M Fitting - Grease

20 110438X Bearing

21 10040600 Lockwasher 3/8

22 73610600 Nut - Hex 3/8 - 24

23 105727X Drag Link

24 109556X Shaft - Steering

25 74580 Spacer

26 71208 Bushing - Steering Rod

27 109432X Bracket Assembly - Steering

28 108684X Gear - Sector

29 106126X Woodrutf Key 3/16 x 3/4

31A 2882J Drive Pin 3/16 x 1

32 6266H Hardened Washer (1 - 3 as required)

33 108683X Rod - Steering

34 105656X Spindle Assembly - L.H.

35 17490612 Screw - Hex Washer Hd. Thread
Forming Type TT 3/8 - 16 x 34

36 73901000 Nut - Lock lange, 5/8 - 11

40 3366R Bearing

41 104590X Decal - Steering Wheel

42 104757X Cap - Hub, Frcnt

43 278H Grease Fitting

44 19252616 Washer 25732 x 1 - 5/8 x 16 Ga.

45 106943X Spacer - Shatt, Steering

46 106944X Tube - Shaft, Steering

48 120638X Support - Saddle, Front

49 120649X Support - Saddle, Rear

50 17490508 Screw - Hex Washer Thd. Rolling 5/16 - 18 x 172

51 120382 X Bushing

52 19131416 Washer 13/32 x 7/8 x 16 Ga.

54 108685X Gear - Pinion

55 101930X Washer - Hardened

56 19272016 Washer - 27/32x 1 - 1/4 x 16 Ga.
31



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

> PDF

Complete

Click Here to upgrade i

Unlimited Pages and E

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE

REPAIR PARTS

DRIVE GROUP

32



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

B3 C(!)rpu!:lete

5
S
S
g
@
x
x
8
=
3

<
©
(7]
(]
g
Q
)
=
E
IS
=

aun jeng ‘dio HiS/2
exe.g Buudg X2grol |
L X8l -g/ex3H =108 919097y,
D 91 X 8/G - | X ZE/ST Jaysem  919z5z61
leay ‘qny - deg XLSL¥0L
$/€ X INN 81 - 91/G 11 8dA)
W04 "PY) *PH J3YSEM X3H MBIOS  Z|GOGYLL
Y/€ X 9L -8/E X3H 1108 Z1909/bL
9l - 8/€ OOjUMOI] - INN  009089EL
P/€-ZX9L-8/EX8H =108  HHO09L L
Buiy-3 100000z 1
AAeA - walg 6€159
anjep - deg 26169
indu) - Aajng XE0L50L
¥/€ X 91/€ Aa) Jynupoom W8zze
(pastnbai se ¢ o3 z)
‘®D 9L X /L - | X ZE/ST 1aUseM 91025261
dipt-bury 820000z !
a|xesues | -1axoeig XL91601
91 -8/ Wer X3H =1NN  Q0QOSEE/
anbio] - deng XZTr8501
"ON
NOI1diH2s3a 1Hvd

WL Ge= You | - seyou) "g'n ul
UaAIB suojsuswiIp jusuodwoo iy 131 ON

LL

6L

8L
LL

L
124

85
SS

zs
34
6¢
8¢
LE
9€

Sg
ve
ce
LE
o€

‘ON
AIM

8s

anbio) ‘deng - aleid

BD 9L X 9L/EL X ZE/EL 1aysem
axeag - poy

ajelg ‘poy - buudg

8 1D /€ X 8T - v/ XaH - }ug
aeld HIYS - Jaysepm

L X 8/1 18110D ‘uld

‘8D 91 X $/€ X ZE/SL 1dysem
uoisi0] - bunidg

J341yS - poy

Hiys ‘poy - ale|g

b/€ X 8/1 Uld 48110

[ouU0) - qouy

€D 0L X /€ X ZE. 6 1ausem

v/ 4207 - ._w:mw\S

. “(umopyee.q suea o} /¢ pue
9¢ sobed ses) ‘paadg G ‘81004 a|xesues)
C X 9l/g alenbg =~ Aay

111dg - 1adedg

(101081 Yiim paystuiny 1ou) an| - agny
(ss313aQn1) 8 - 0G'6 X 81 - ai1)
leay 8- Alquassy wiy

NOILdt"dS3a

380¢L.L7 ANV 4802117 HISWNN T3GOW--HOLOVHL NMV1 H3doY

xﬁm.,_ 1901 €C

9LELELBL 44
X.LEvOLL %4
X888901 0z

43444174 91l
X104501 Sl

91¥0209L 141
9lZisiel €l
X004501 cl

X669501 Ll ™
X616901 (13 ©
Ziv0209,L 6
XEEB90L 8
0lZ16061 L
00¥0v00L 9
65-051y S|
reose v
X20S601 €
resie ve
X892901 4
X801901 l
‘ON ‘ON
1dvd A3

733HM HV3IH ANV IIXVSNVHL

S1UVd HivVday



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- use period has ended.
Thank you for using

t CO m p I ete PDF Complete.

Click Here to upgi rac

Unlimited Pages an

REPAIR PARTS

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE
38" MOWER

NOTE: All component dimensions given
in U.S, inches - 1 inch =25.4 mm

IF REAR BAGGER ATTACHMENT IS BEING §2
- USED, REFER TO REAR BAGGER OWNERS

MANUAL FOR BLADE PART NO.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PO

% Complete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

Click Here to upgi
Unlimited Pages

REPAIR PARTS

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE

38 MOWER
KEY  PART
NO.  NO.
1 106085X
2 105689X
3 8417y
4 73680600
5 19111216
6 72140505
7 105896X
8 110452X
9 106734X
10 106735X
11 106736X
12 105814X
13 105304X
14 105662X
15 105744X
16 4921H
17 105872X

18 105743X
19 74760612
20 73680500
21 109598X
22 109597X
23 72140506
24 120787X
24 109820X
25 109503X
26 109504X
28 106461X
29 74760636

30 108832X
31 106902X
32 102403X
33 106513X

34 102669X
35 105891X
36 100668L
37 17490612
38 17490620

39 120650X
40 19132012
41 10030600
42 74610624
43 108250X

(%))
N
(=]

®C =< >
@ =0
@ ) o

[
(=]

DESCRIPTION

V-Belt

Housing

Runner R.H.

Nut, Lock, 3/8 - 16
Washer, 11/32 x 3/4 x 16 Ga.
Bolt, Carr., 5/16 - 18 x 5/8
Bracket. Deflector

Push nut

Spring, Deflector

Rod - Hinge

Deflector - Shield

Decal, V-Belt

Cap
Link, Parallet

Pin - Hinge, Front

Spring - Retainer

Stop. Link

Pin - Hinge, Rear

Bolt, 3/8 - 16 x 3/4

Nut, Lock 5/16 - 18

Bracket, Lift, R.H.

Bracket, Lift, L.H.

Bolt, Carriage 5/16 - 18 x 3/4
Decal; instruction- Caution (LT120BE only)
Decal, Instruction- Caution (LT120BFonly)
Support, Arm

Stop, Deck, Front

Guide, Belt

Bolt3/8-16x2- 1/4

Arm, Idler Assembly

Spacer

Pulley, Idter

Washer, Wear. 116

Keeper, Belt

Mandrel Assembly

Plate, Support, Mandrel

Screw, Hex Washer Hd. 3/8 - 16 x 3/4
Screw, Hex Washer Hd. 3/8 - 16
x1-1/4

Blade, 38"

Washer 13/32x 1 - 1/4 x 12 Ga.
Washer, Lock, 3/8

Bolt. Hex 3/8 - 24 x 1 - 1/2Gr.5
Spring. Ext.

E F G H
% e*glmqsa & 3
@20

35

NOTE: All component dimensions given
in U.S. inches - 1 inch =25.4 mm

KEY  PART DESCRIPTION
NO. NO.
44 108235X Rod - Clutch, Mower
45 4921H Spring - Retainer
46 76020312 Pin - cotter, 3/32 x 3/4
47 109892X Rock Shaft Assembly
48 76020616 Pin, Cotter, 3/16 x 1
49 108247X Rod, Brake, Primary
50 74140606 Bolt, Carriage 3/8 - 16 x 3/4
52 108243X Bracket, Pivot, R.H.
53 108241X Bracket, Pivot, L.H.
54 105857X Bracket, Susp., Rear. R.H.
55 108673X Bracket, Susp., Rear, L.H.
56 106578X Brake Assembly
57 106463X Rod, Brake, Secondary, L.H.
58 108249X Rod, Brake, Secondary, R.H.
59 106456X Bracket Brake, Pivot
60 100672K Spacer, Brake
61 1°7&73L Bracket, Support
63 1 1016 Washer, 11/32 x 5/8 x 16 Ga.
64 74/60684 Bolt, 3/8 - 16x5-1/4
65 76314 Runner, L.H.
66 19131614 Washer, 13/32 x 1 x 14 Ga.
67 72140610 Bolt, Carr. 3/8 - 16 x 1 - 1/4
68 120785X Decal, Warning (LT120BE only)
68 107339X Decal, Warning (LT120BF only)
70 19131316 Washer, 13/32 x 13/16 x 16 Ga.
73 19132012 Washer, 13/32x 1 - 1/4 x 12 Ga.
74 120786X Decal, Warning (LT120BE only)
74 109819X Decal, Warning (LT1208F only)
75 76020308 Pin Cotter, 3/32 x 1/2
76 72110506 Bolt Carriage, 5/16 - 18 x 3/4
77 74760412 Bolt - Hex 1/4 - 20 x 3/4
78 109893X Washer - Special
79 73680400 Nut - Lock 1/4 - 20
80 110445X Plate Support L.H.
81 19131407 Washer, 13/32 x 7/8 x 7 Ga.
82 120911X Decal, Warning, German (LT120BE
only)
K L N P
89 4 B %
EJ 67 77
® 4 @ 4 % 78
78



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.

om p I ete Thank you for using

PDF Complete.
Click Here to upgraa

Unlimited Pages an

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE
TRANSAXLE FOOTE -- MODEL NUMBER 4150-59

TRANSAXLE ALL REPAIRS MUST BE PERFORMED BY

- AN AUTHORIZED FOOTE DEALER. REFER
79

5 TO BACK COVER.

Mo, 2 (}
Sl Z
(]
NOTE: All component dimensions given 5

in U.S. inches - 1 inch =25.4 mm 62



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.

y__2 e
T -Complete

CI)'ck Here to upx A F -
Unlimited Pages

REPAIR PARTS

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE
TRANSAXLE FOOTE--MODEL NUMBER 4150-59

NOTE: All component dimensions given.
in U.S. inches - 1 inch =25.4 mm

TRANSAXLE

KEY PART DESCRIPTION KEY PART DESCRIPTION

NO. NO. NO. NO.

1 3655-B Housing, Upper 38 3653 * Washer, Plain, .758 x 1.12 x .025
2 1360 Screw, Tapping, 1/4-20 x 1.31 Lg. 38 3408 * Washer, Plain, .758 x 1.25 x .020
3 339 Screw, Tapping, 1/4-20 x .875 Lg. 38 3732 * Washer. Plain, .758 x 1.25 x .025
4 1151 Ball, Detent 38 3184 ” Washer, Plain, .758 x 1.25 x .031
5 3626 Spring, Detent 38 3733 " Washer, Plain, .758 x 1.25 x .035
6 3623 Screw, Set 38 3198 * Washer. Plain, .758 x 1.25 x .040
7 1099 Ring, Retaining 38 3734 * Washer, Plain, .758 x 1.25 x .045
8 1441 " Washer, Plain, .832 x 1.00 x .020 38 3735 * Washer, Plain, .758 x 1.25 x .050
8 1423 " Washer, Plain, .632 x 1.00 x .026 38 3736 * Washer, Plain, .758 x 1.25 x .055
8 1082 * Washer, Plain, .632 x 1.00 x .031 38 3180 * Washer, Plain, .758 x 1.25 x .062
8 1424 * Washer, Plain, .632 x 1.00 x .036 39 3646 Gear, Spur, 12T

8 1068 “ Washer, Plain, .632 x 1.00 x .041 40 3866 Gear, Spur, 20T

8 1425 * Washer, Plain, .632 x 1.00 x .046 41 3719 Gear, Spur, 25T

8 1358 * Washer, Plain, .632 x 1.00 x .050 42 3868 Gear, Spur, 28T

8 1145 * Washer, Plain, .632 x 1.00 x .060 43 3683 Gear, Spur, 31T

8 1319 * Washer, Plain, .632 x 1.00 x .082 44 3657 Shaft, Drive

9 3312 O-Ring 45 1145 Washer, Plain, .632 x 1.00 x .060
10 1425 Washer, Plain, .632 x 1.00 x .046 46 3191 Seal, Felt

11 1374 Key, Woodruff, #9 47 3184 Washer, Plain, .758 x 1.25 x .031
12 4134 Ass’y., Kit, Input Shaft 48 3846 Axle. L.H.

13 3590 Pinion, Bevel, 14T 49 3780 Gear, Miter, 15T

14 3624 Ring, Retaining 50 3656 Ring, Retaining

15 3625 Chain, 24 Pitches 51 3839 Gear, Spur, 32T

16 1542 Bearing, Flange 52 3918 Shaft, Cross

17 3773 Gear, Spur, 14T B3 3781 Gear, Miter, 15T

18 3631 Collar, Clutch 54 3845 Axle, R.H.

19 3676 Key, Clutch 55 4192 Ass'y.. Shifter
20 1369 Key, Woodruff, #3 56 3775 Cap, Support

21 3663 Shaft, Intermediate 57  3654-B Housing, Lower
22 1375 Key, Woodruff, #61 58 3914 Puck, Friction
23 3627 Ring, Retaining 59 3276 Disc, Brake
24 3640 Sprocket, 18T 60 3758 Spacer
25 3841 Spacer 61 3916 Jaw, Brake
26 3786 Gear, Spur, 37T 62 3843 Pin, Dowel
27 3422 Spacer, .630 x 1.00 x .169 63 3768 Lever, Actuating
28 3867 Gear, Spur, 30T 64 3907 Puck, Friction
29 3783 Gear, Spur, 25T B85 3724 Screw, Tapping, 5/16 - 18 x 1.44
30 3869 Gear, Spur, 22T Lg.
31 374 Gear, Spur, 197 86 3917 Bracket, Anti-Rotation
32 3628 Washer, Plain, .640 x 1.37 x .061 67 3760 Washer, Plain, .321 x 1.00 x .055
33 4286 Ass'y., Gear, Comb., 12T & 35T 68 3847 Nut, Lock, 5/16 - 24
34 3918 Shaft, Idier 69 3789 V-Ring
35 1959 Washer, Plain, .631 x 1.00 x .010 70 3915 Screw, Tapping, 5/16-18 x 2.25
36 3645 Sprocket, 9T Lg.
37 3853 Gear, Bevel, 427 71 3876 Washer, Plain, .632 x 1.38 x .046
38 3749 “ Washer, Plain, .758 x 1.12 x .010 72 3906 Washer, Plain, .340 x .81 x .060
38 3652 * Washer, Plain, .758 x 1.12 x .015 73 4300 Grease

38 3693 * Washer, Plain, .758 x 1.12 x .020

" USE IN VARIOUS COMBINATIONS TO MAINTAIN
PROPER CLEARANCE.

* NOT SOLD SEPARATELY--ORDER KEY NO. 12.

*

37



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- use period has ended.
Thank you for using

t CO m p I ete PDF Complete.

CI)'ck Here to upgr

Unlimited Pages ar

REPAIR PARTS

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE
ENGINE BRIGGS & STRATTON--MODEL NUMBER 281707, TYPE NUMBER 0133-01

CYLINDER BLOCK GROUP

“
ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY 15
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

38



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

£ o

Click Here to upg
Unlimited Pages

ete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

REPAIR PARTS

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE
ENGINE BRIGGS & STRATTON--MODEL NUMBER 281707, TYPE NUMBER 0133-01

CYLINDER BLOCK GROUP

KEY
NO.

WCONOLLEWN -

40
41

42
43
44
a5
46
47
48
49
50

51

NOTE: All component dimensions given
in U.S. inches - 1 inch =25.4 mm

PART DESCRIPTION KEY  PART DESCRIPTION
NO. NO. NO
19203 Pulley - Flywhee! 52 27803 * Gasket - Valve Cover
93705 Screw Sem 53 280100 Tube - Breather
223752 Guard - Fiywheel 54 93394 Screw Sem
490689 Housing - Blower 55 391406 Breather Assy
93158 Screw - Blower Housing Mtg. Sem 56 222698 Key - Flywheel
398811 Armature - Magneto (Inc. Key No. 7) 57 490466 Crankshaft (NOTE: Order Part No.
221798 Terminal - Ignition Cable 94196 for Timing Gear Key)
93381 Screw - Armature Mounting Sem 58 262135 Gear - Timing
398808 Wire - Ground 59 262247 Valve - Intake
231531 Spacer - Clutch 60 65306 Spring - Intake Valve
223726 Retainer- Fan 61 221596 Retainer - Intake Valves
93535 Screw - Sem 62 262246 Valve - Exhaust
280687 Fan - Flywheel 63 26828 Spring - Exhaust Valve
398525 Insulator Assembly 64 93630 Retainer - Exhaust Vaive Rotocoil
92791 Washer - Lock, Shakeproof 65 292260 Rotocoil - Exhaust Valve
93722 Terminal - Spade 66 262248 Tappet - Valve
90576 Nut - Hex 8-32 67 212897 Gear - Cam
26157 Spring - Throttle Adjustment 68 94305 Screw - Base Mtg. Sem
90200 Screw - Machine Fill. Hd. 8-32 x 69 91081 Plug -"Oil Drain
12 70 291¢ Seal - Oif
93572 Screw 7 271916 * Gasket - Crankcase Cover 1/64°"
2 . thick
338(;9354 ig?;g Ggsg,irg:)rcomml 7 271896 ‘Gz_asket - Crankcase Cover .005"
221535 Clamp - Casing thick
93496 Screw - Sem 7 271997 * Gasket - Crankcase Cover .009"
262348 Link - Governor thick
260584 Spring - Governor Link 72 490452 Base - Engine (Inc. Key No.’s 70 &71)
93307 Retainer - E-Ring 73 490327 Cap and Dipstick - Oil Filler
93306 Cotter - Hair Pin 74 270920 Seal - Oil Filler Cap
231058 Crank - Governor 75 93804 Screw - Clamp Mtg.
222450 Washer - Governor Crank 76 223721 Clamp - Oil Filler Tube
92613 Bolt - Governor lever 77 280741 Tube - Oil Filler
231082 Nut - Hex 10-24 78 68838 Seal - Filler Tube
490927 Lever Ass .Govemorélnc, Key No.'s 79 430474 Fill. Group - Oil (Inc. Key No.'s
32 & 33) (For 1/4" Dia. Crank) 73,74,75,76,77,878)
212359 Link - Counterweight 80 394665 Ring Set - Piston - Std.
93875 Screw - Counterweight 80 391781 Ring Set - Piston - .010"* O.S.
298909 Pin - Counterweight 8C 391782 Ring Set - Piston - .020"" O.S.
399891 Counterweight Assy (Inc. Key No. 80 391783 Ring Set - Piston - .030'° 0.S.
37) 81 260924 Lock - Piston Pin
490815 Oil Slinger, Governor Gear and 82 394661 Piston Assy - Std. (Inc. Key No.’s 80
Bracket Assy & 81)
430525 Gasket Set 82 394662 Piston Assy - .010"" O.S.
490450 Cylinder Assy (Inc. Key No.'s 42 & 82 394663 Piston Assy - .020’" O.S.
43 82 394664 Piston Assy - .030"" O.S.
261623 +Bearing Cylinder 83 222299 Lock - Connecting Rod Screw
391086 Seal - Ol 84 92909 Screw - Connecting Rod
223715 Shield - Cylinder 85 490348 Rod Assy - Connecting (Inc. Key
93163 Screw Cylinder Shield Mtg Sem No.'s 83 & 84) (For Connecting Rod
223718 Cover Cylinder Head with .020" Undersize Crank Pinbore
271866 Gasket Cylinder Head a7 Ordaqhlox490409)
66538 Elbow - Spark Plug
g e i e e i se
+ Sea xhaust Valve ;
s S B S G
NOTE: 231218 Guide - Intake Valve (Brass) a1 Y g >loalincakeyiNG:
231055 Bushing - Governor Crank 90 391286 Bimssy Biston 005" 0.5,
enl 213181 Head Cylinder
92 94160 Pin - Eccentric
93 262243 - Eccentric
94 491323 Seal-0il

39

+Special Tools Required to Install
“Included in Gasket Set - Part No. 393411



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- use period has ended.
Thank you for using

t CO m p I ete PDF Complete.

Click Here to upgr

Unlimited Pages

REPAIR PARTS
ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE
ENGINE BRIGGS & STRATTON--MODEL NUMBER 281707, TYPE NUMBER 0133-01

CARBURETOR

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PO

% Complete

Click Here to upg

Unlimited Pages

CARBURETOR
KEY PART
NO NO
1 270382
2 222010
3 91920
4 26157
5 93043
6 299740
7 292681
8 93499
9 211712
10 261116
1 390684
12 211960
13 221997
14 490473
15 270511
16 299707
17 398970
18 491006
19 222433
21 231323
22 221995
23 230896
24 394681
25 93572
26 222311
27 396568
28 222014
29 491031
30 93357

STARTER - MOTOR

KEY

DN DL WN =

NOTE:

Your complimentary
use period has ended.
Thank you for using

PDF Complete.

ROPER LAWN TRACTOR--MODEL NUMBER LT120BF AND LT120BE
ENGINE BRIGGS & STRATTON--MODEL NUMBER 281707, TYPE NUMBER 0133-01

DESCRIPTION

Washer Choke Shaft

Valve Choke

Screw Machine, Fill. Hd. 8 32 -~
5/8"

Spning Throttle Adjustment

Pin - Throttle Shop
+Nozzle - Carburetor
+Valve Assy - Carburetor idle
Screw Throttle and Choke Valve
Mtg. Sem

Stop Throttle

Spring - Choke Return

Shaft and Lever - Choke

Venturi - Carburetor

Plug Welch

Body Assy Carburetor {Inc. Key No
13)

Gasket - Float Bowl!

Float - Carburetor

Seal - Throttle Shaft

Shaft and Lever Throttle

Valve Throttie
+Screw - Nozzle

Bowl - Float
+Pin - Float Hinge
+ Valve - Fuel Inlet
Screw

Bracket - Carburetor
+Valve - Needle
+Washer - Float Bowl
Carburetor Assy {Inc
1,2,3.4,5,6,7,8.&28)
Screw Carburetor Mtg

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

Key No.'s

KEY
NO

31
33
34
35
36
37
38

40

41
42
43
a4
45
46
47
48
49

50
51
52
53
54
55
56
57
58
59
60
61
62

PART
NO

270872
298080
261610
67218
93053
393815
93621
393814
391529

93805
223713
92284
220865
222561
93535
490420
392134
399917

9398
4390324
94018
270853
490332
399806
223700
94246
212706
231532
94249
271962
94248
394698

“+Included in Carburetor Overhau! Kit -
“Included in Gasket Set

DESCRIPTION

* Gasket - Carburetor Mounting
Filter - Fuel

Link - Choke

Connector - Fuel Pipe

Clamp - Fuel Pipe

Line - Fuel (Inc. Key No. 36}
Screw - Sem

Diode and Connector Assy

Stator Assembly - Alternator (Inc.
Key No. 39) .
Screw - Sem
Screen - Flush Rotating

Nut - Hex

Washer -*Spring

Cup - Screen Mounting

Screw - Sem

Motor & Drive Assy (Inc. Key No. 46)
Gear - Ring

Flywheel and Ring Gear Assy
Magneto (Inc. Key No. 48)

Screw - Sem

Cover - Starter {Inc. Key No. 50)
Screw - Sem
Gasket - Air Cleaner

Body - Air Cleaner
Cartridge - Air Cleaner
Cover - Air Cleaner
Stud - Air Cleaner
Knob - Air Cleaner

Nut - Air Cleaner Mtg.
Washer - Air Cleaner
Element - Air Cleaner
Stud - Air Cleaner
Carburetor Overhaul Kit

- Part No. 393411

PART
NO.

94004
94288
280104
490467
398003
490421

DESCRIPTION

Thru Bolt Assembly

Roll Pin

Gear

Retainer Kit (Inc. Key No.'s 3, 4 & 6)
‘Clutch Assembly
Drive  Assembly (Inc.
2,3,4,45)

Key No.'s

All component dimensions given
in U.S. inches - 1inch =25.4 mm

PART
NO

394857
394544
391160
395538
395537

4390420

DESCRIPTION

End Cap Assembly Drive
Housing Assy

Armature Assy

Brush Assy

Part No. 394698

End Cao Assy Commutator (Inc. Key

No. 10,

Motor & Drive Assy (Inc. Key No.’'s

1,2,3,4,5,6,7,8,9,10&11)



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

